You are on page 1of 2

Ref

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23

Part Num
7026
7025
7035
7033
7034
7022
7021
7020
7023
7029
7018
7010
7042
7014
1518
7032
7041
7043
7048
7045
7044
7027
7028

Description
Panel, end, SS
Disk, SS
Bearing, 7/8 dia, ball
Sleeve, SS
Bearing holder, molded resin
Plate, bearing holder, SS
Plate, drag & bearing holder, SS
Plate, lower, drag, SS
Block, drag, molded resin
Bolt, hex hd, 3/8-16 x 3.5", SS
Bolt, hex hd, 1/4-20 x 3/4, SS
Nut, flange, 1/4-20, SS
Bolt, hex hd, 3/8-16 x 1, SS
Nut, flange, 3/8-16, SS
Nut, thin, Nyloc 3/8-16 SS
Bracket, lock, SS
Spring, lock, SS
Pin, lock, SS
Cotter pin, SS
Bolt, carraige, 5/16-18 x 3, SS
Nut, Wing, 5/16-18, SS
Crank arm assembly, SS
Grip, molded resin

Qty
2
2
2
2
4
1
1
1
1
4
8
8
2
10
1
1
1
1
1
2
2
1
1

24
25
25
25
25
25
26
26
26
26
26
27
28
28
28
28
28
29
29
29
29
29
30
31
32
33
34

8620
7039-0006
7039-0012
7039-0018
7039-0022
7039-0028
7037-0006
7037-0012
7037-0018
7037-0022
7037-0028
7036
7030-0006
7030-0012
7030-0018
7030-0022
7030-0028
7047-0006
7047-0012
7047-0018
7047-0022
7047-0028
7053
7024
7017
8617
8616

Swivel, 1/2" npt w/ grease fitting


Spool, SS model 5506
Spool, SS model 5412
Spool, SS model 5518
Spool, SS, model 5522
Spool, SS model 5528
Manifold, SS model 5506
Manifold, SS model 5512
Manifold, SS model 5518
Manifold, SS model 5522
Manifold, SS model 5528
Step washer, SS
Brace, SS tube, model 5506
Brace, SS tube, model 5512
Brace, SS tube, model 5518
Brace, SS tube, model 5522
Brace, SS tube, model 5528
Tie rod, 3/8 SS, model 5506
Tie rod, 3/8 SS, model 5512
Tie rod, 3/8 SS, model 5518
Tie rod, 3/8 SS, model 5522
Tie rod, 3/8 SS, model 5528
Ell, 1/2 npt, SS
Nut, Nylock, 3/8-16, SS
Washer, lock, 3/8, SS
Nut, Jam, 3/8-16, SS
Bolt, hex head, 3/8-16 x 4, SS

1
1
1
1
1
1
1
1
1
1
1
2
2
2
2
2
2
4
4
4
4
4
1
4
2
1
1